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EEAHS  BTP-2022-07841
T UHOIR( 2)/(8 2 )

P

1L A= 32
8= =0 1 2 3
SN mm 0.47 0.44 0.47
A Ke) 74,98 5.03 493
2 x M2 mm.| .. ++100:1. % 100 100.2 % 100 .100.1 x 100
FREE - Folds, Sy +=X | |
- SH 6 mm 0I2tS) A2
- ZQHE : Y2AXHB
2. ANlEZ 1t
= = 1 2 3
sY=d MJ/m? 2.8 2.0 3.4
ZIHEUEE KW/m? 10.04 6.69 11.77
&3 A 2 S 0 0 0
ASHAIZE S 0 0 0
AE = AIE A
AFEN 3} NiZF & o = ANE & - & M8 & - =
(#g, 74, 88, AR B X AR B R MNE =X
+5 g)
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= .
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TEST REPORT

Busan Techno—Park

#1276, jisa—dong, Gangseo-Gu, Busan, KOREA' Report NO BTP 2022 0791

.op  Tel i 82-51-320-3573 Page( 1 )/( 3 )Pages.
ax: -82-51-320-3559

1. Client
= Name : KOREACONSOLV

o Address : 52 Yeosusandan ro,..Yeosu=si; -Jeollanam do Republrc of Korea
o Date of Receipt : 2022. 09. 19

2. Use of Report Confirmation sample
3. Sample Description KC Fiberglass welding pad(0.43)(KC Fﬂi’berglass welding pad(0.43))

4. Date of Test 2022. 9. 19 ~ 2022. 9. 23

5. Location of Test : Il Permanent Testing Lab [0 On Site Testing

(Address @ 21, Mieumsandan 5-ro 41beon-gil, Gangseo—gu, Busan, Republic of Korea)

6. Test method used KS F ISO 5660-1:2015(Test time 10 min)

7. Testing Environment
o Temperature : (23 £+ 2 ) C , Humidity : ( 50 + 5 ) % R.H.

8. Test Results Refer to the appendix

I * The results shown |n this test report refer only to the sample(s) tested unless otherW|se stated me )
ok Thls report rs not re!ated to KS O ISO/IEC 1:7025 and KOLAS accredltatron ot Busan Techno_vark
‘% This report rs prohrbrted to use |t other than the test report (Tel 051 320 3573)

W

Technrcal Manager
Name ; 2 EH 2o

Atfrrmatlon
' “.. . | Name : ZQ10} (Signature) /,,.L > r

2022, i

Busan Techno-

BTP-QP-22-02-2/2 (5) The Date of Issue(2010.12.01) / Revision(2020.03.01)

|08



TEST RESULT

Busan Techno—Park
"%"”"”#1276, jisa-dong, Gangseo=Gu. Bu"s‘ah"‘,: KQE?A "

“Report No.: BTP-2022-0791 1+

gp Tel ::82-51-320-3573 " Page( 2 )/( 2")Pages
Fax': 82-51-320-3559 w T Iy
1. Description of Sample,
item Unit 1 2 3
_Thickness. mm 0.47 0.44 . 0.47..
Mass &< g - 4,98 5.03 4.93
““Length “mm 100.1 x 100 1002 x 100 | "7100.1 x 100
, Components N - Glass fiber, Flame retardant resin
- Samples thinner than 6 mm
— Components : Provided by the Client
2. Test Result
ltem Unit 1 2 3
Total heat release | MJ/m? 2.80 2.00 3.40
Peak heat release kW/m? 10.04 6.69 11.77
Ignition time S 0
Flame out time S 0
Changes in sample Refer to 3. Refer to 3. Refer to 3.
state after testing B Photos before Photos before Photos before
(cracks, holes, the thes and the thes and the thes and
melts, shrinks, etc.) after the test after the test after the test

- 3..Photos before the: thes and after the test. -

“IPhotos
before
the
test

Photos|
after[
the
test

End.

BTP-QP-22-02-2/2 (5)

The Date of Issue(2010.12.01) / Revision(2020.03.01)
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0 Centum City ace high tech21-610, Centum-ro 48, "’
KA' R Industry & Environment | ygong, Haeundae-gu, Busan, Korea ,
Research Center T : +82-51-920-2700~9 F : +82-51-920-2710 @

www.katri.re.kr ;KATIRH.

4%y

COPY

TEST REPORT

APPLICANT : KOREA CONSOLVE CO.,LTD. KATR1 NO : BSHA22-FC000754

BUYER : RECEIVED DATE : SEP. 05, 2022
ISSUED DATE  : SEP. 13, 2022
PAGE(S) 1 0F 2

APPLICANT'S PROVIDED SAMPLE DESCRIPTION
ONE(1) SAMPLE OF MATERIAL

STYLE NO. D KC SEYSIE (0.43)
T TEST ‘RESULT
TEST |TEM : S
gy : 3
Heat Resistance : Test method submitted by the applicant/s-request:
© No melted

= Note) 1. Test Condition : (1200 + 20) T, 1 min
2. Evaluation : Melting'decision.

[ Image was attached. ]

L oo

Lim, Hun Jin

Director General
Tested by Name : Kwon Jae Hyun A Technical Manager : Jeon Woo Hong

Location of Test : #101, B building, 263, Gaejwa-ro, Geumjeong—gu, Busan, Republic of Korea

Korea Apparel Testing & Research Institute, letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the Korea Apparel Testing &
Research Institute, name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily
indicative of the qualities of apparently identical or similar materials, products or processes. The liability of Korea Apparel Testing & Research Institute, with respect to services rendered, shall be limited to the
amount of consideration paid for each service and not include any consequential damages. This report or certificate does not refieve seller/suppliers from their contractual responsibility with regard to the
quality/quantity of this delivery, nor does it prejudice client's right o claim towards seller/suppliers for compensation for any apparent and/or hidden defects not defected during our random inspection or testing.
This report is not related to KS Q ISO/IEC 17025 & KOLAS accreditation.

210X297m

213-A-126-5
2021.08.26 LXX| 100g/m
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& Centum City ace high tech21-610, Centum-ro 48, ,‘"

o f KATR I Industry & Environment | udong, Haeundae-gu, Busan, Korea
Research Center T @ 482-51-920-2700-9 F : +82-51-920-2710 ‘\
www. katri.re.kr KAT!RIf

COPY

KATRI NO : BSHA22-FC000754
PAGE(S) : 2 0F 2

| MAGE

Sample 1

Korea Apparel Testing & Research Institute, letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the Korea Apparel Testing &
Research Institute, name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific ials, products or tested, ined or surveyed and are not necessarily
indicative of the qualities of apparently identical or similar materials, products or processes. The liability of Korea Apparel Testing & Research Institute, with respect to services rendered, shall be limited to the
amount of consideration paid for each service and not include any consequential damages. This report or certificate does not relieve seller/suppliers from their contractual responsibility with regard to the
quality/quantity of this delivery, nor does it prejudice client's right to claim towards seller/suppliers for compensation for any apparent and/or hidden defects not defected during our random inspection or testing.

This report is not related to KS Q ISO/IEC 17025 & KOLAS accreditation,
210X297m

213-A-126-5
2021.08.26 2x%| 100g/nt
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@ BSTo| Loy AlRuY) WA S B 7Y ¥
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KS F 2298 : 2016 - A%, 90 mm 2% Hg -
(== Bsgo| ol AlgHd) wgu s TYL
97|20l Al AR
Ik 49 MY = =k ZL
c =
23 s8% é %D iy mud
A7) AlY ZAdbol chst Al 9 ZAptAZle ga Z2EUCh

|16



Keagopags

Hd o T2 52 Tel : 061-686-7009 , Fax : 061-686-7765

1. A & A
D ABY : KC BFYSIE - 043 mm

O AN TEE
I o A TR R

AlEH 1 0.43 mm
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&= =8| 1 2 3
—%D'" mm 085 087 e i vy o 081
gt o) .9.77 -10.39 9.65
2 x M=z mm “100.1 x 100 100.5 % 100.2 =100 % 100.3"*
FoME - SLUAR, LAM L7
- M 6 mm BIBtS) AlE
- A2 2ARNHS
Al Z 0
a= &9 1 2 3
zgtzd MJ/m? 0.70 1.50 5.40
ANeu=ss KW/m? 4.02 8.35 13.53
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TEST REPORT

_Busan Techno—Park .|
' #1276 jisa—dong, Gangseo-— Gu Busan KOREAt
Tel : 82— 51-320-3573 [
Fax : 82-51-320-3559 t

Report No BTP 2022 0790 %
e Page( 1 )/( 5 )Pag"ég‘

1. Client
.o Name : KOF{EACONSOLV

° Address o 5OV, Yeosusandan 1o, Yeosu—sr Jeollanam do,r Republrc of Korea
o Date of Receipt : 2022. 09. 19

2. Use of Report ,Conf’_viirmatio'r'tlf"se'rrrpﬂle
3. Sample Description KC Fiberglass welding pad(0.88)(KC Fiberglass welding pad(0.88))

4. Date of Test 2022. 9. 19 ~ 2022. 9. 23

5. Location of Test : B Permanent Testing Lab [0 On Site Testing

(Address : 21, Mieumsandan 5-ro 41beon—gil, Gangseo—gu, Busan, Republic of Korea)
6. Test method used KS F ISO 5660-1:2015(Test time 10 min)

7. Testing Environment
o Temperature : (23 £ 2 ) C , Humidity : (50 = 5 ) % R.H.

8. Test Results Refer to the appendix

* The results shown |n “this test report refer only to the sample(s) tested un&ess otherwrse stated

* Thrs report rs not related to KS Q ISO/IEC 17025 and KOLAS accredrtatron of Busan Techno Park

st report.. (Tel: 051-320-3573)..

* Thrs report rs proh|brted to use it other thahr/the’t

Tested by

Atfrrmatron
*Name:: xoror (Srgnature

Mo ’{Jeohn.rcal;;Manager iRt
W t ‘Name :: 20:EH . -i(Signature) ‘zf7t,

2022; -

Busan Teoh'hof

BTP-QP—22-02-2/2 (5) The Date of Issue(2010.12.01) / Revision{(2020.03.01)
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TEST RESULT

Busan Techno—Park

#1276, jisa-dong, Gangsed-Gu, Busan, KOREA

_Report No.:.BTP-2022-0790. .. 4. -

|24

zp  Tel : 82-51-320-3573 Page(' 2 )/( 2°)Pages’
Fax i+ 82-51-320-3559'
1. Description of Sample,
ltem Unit 1 2 3
Thickness mm 0.85 0.87. 0.81
Mass e 9.77 10.39 9.65
Length L.mme 100:1 x 100 100.5 x-100.2 100 x 100.3:
Components | - Glass fiber, Flame tetardant resin
- Samples thinner than 6 mm
- Components : Provided by the Client
2. Test Result
ltem Unit 1 2 3
Total heat release | MJ/m? 0.70 1.50 5.40
Peak heat release | kW/m? 4.02 8.35 13.53
|[gnition time S 0 0
Flame out time S 0 0
Changes in sample Refer to 3. Refer to 3. Refer to 3.
state after testing B Photos before Photos before Photos before
(cracks, holes, the thes and the thes and the thes and
melts, shrinks, etc.) after the test after the test after the test

End.

3.-Photos before the thes. and.after the. test

BTP-QP-22-02-2/2 (5)

The Date of Issue(2010.12.01) / Revision(2020.03.01)




. SHBAN H2UT HEELR 48(2S) 5‘)
e oS MG AIE] O10]A5H0IE1321 6105 '
&% KAT R ﬂ' = | '?‘.!' g ﬁ ;ﬂ E'I T : 051-920-2700~9 F : 051-920-2710 -‘\‘

www.katri.re.kr KATR I‘

N8 N

& F X (F) Relor2sE KATRI NO : BSHA22-FC000756
= 4 HEHEE Al GRNER 52(FAE) 424X 2022.09.05

2dzUx :2022.09.13
HZEH = T EEECS
Alg g 22X MAIANE 1 8 PAGE(S) 1/ 2

KC STLSE (0.88)

Alg 2 It

AlE 8 5 e
WEH @ AEI HA Al
E8dX ¥8
* =) 1 NEZH 1 (1200 £ 20) C, 1 &
2. BE . 28 =7 #¥

[ NBAINEE ]

RICHZIS)

h — SpES =

B BAE PRI

NER:ATWE o JesUR @S = %%I%{Féﬁ@

ANEZA @ RUFHA ST NHRZ 263, F4AZ A HIBEIBSE 1015

1. 0] 43K LAV} HAIS A2 X ARRIOS AeEt FR2A HA HE0) (e BUS BESIRIE HaLIC

2. 01 SEME G NBUITRO| A RIS 0| B, 47, BT U £4802 AISE 4 9100, 85 0/2j9| ABE ST

3. 0] #XM= KS Q ISO/IEC 17025 3 KOLAS Q1783 20| Si&Lict

209-A-123-6 210X297m
2021.08.26 D] 100g/m

25|



KOSHA(F-4-2021 JIE) 84X M QISXt=

KCEZW2lE 0.88T 2SN

T : 051-920-2700~9 F : 051-920-2710
www.katri.re.kr

WL KATRI ArdstzAc oM

@

BABAN HROT AESUYZ 48(2S) }\'

E ’ AEAE 00l 250161321 6108 ° ' A
£

KATRI

KATRI NO : BSHA22-FC000756
PAGE(S) 2/ 2

|31, 0] HRME MEXILRAS AR R ANRHOZ NHE A0 A TR FE0 0 28 BE6IA: ¥sUD.
2. 0| ¥BME G AEHTHY A HTES Q0] 5, MY, B W 44802 AFZE 4 o0, 8= 0/2/9] AZE SR
3. 0] 4= M= KS Q ISO/IEC 17025 & KOLAS @It #2140 Qi&Lict,
209-A-123-6 210X297m
2021,08.26 DXX| 100g/n

|26



- . Centum City ace high tech21-610, Centum-ro 48, "‘
‘s 2 KA I R Industry & Environment Udong, Haeundae—gu, Busan, Korea ’
K oy Research Center T © 482-51-920-2700~9 F @ +82-51-920-2710 « (

www . katri.re.kr KATRI

COPY

TEST REPORT

APPLICANT : KOREA CONSOLVE CO.,LTO. KATRI NO : BSHA22-FC000756

BUYER : RECEIVED DATE : SEP. 05, 2022
ISSUED DATE @ SEP. 13, 2022
PAGE(S) T10F 2

APPLICANT'S PROVIDED SAMPLE DESCRIPTION
ONE(1) SAMPLE OF MATERIAL

STYLE NO. D KC 282sE (0.88)
" TEST RESULT
TEST ITEM s oy
#1
Heat Resistance : Test method submitted by the applica 5 r
No melted.

* Note) 1. Test Condition : (1,200 + 20) C, 1 min
2. Evaluation : Melting decision.

[ Image was attached. |

i
e

Lo

Lim, Hun Jin
Director General

Tested by Name : Kwon Jae Hyun /% Technical Manager : Jeon Woo Hong

Location of Test : #101, B building, 263, Gaejwa-ro, Geumjeong-gu, Busan, Republic of Korea

Korea Apparel Testing & Research Instituts, letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the Korea Apparel Testing &
Research Institute, name is permitted except as exprassly authorized in writing. Letters and reports apply only to the specific als, products or tested, ined or surveyed and are not necessarity
indicative of the qualities of apparently identical or similar materials, products or processes. The liability of Korea Apparet Testing & Research Institute, with respect to services rendered, shall be limited to the
amount of consideration paid for each service and not include any consequentiai damages. This report or certificate does not relieve seller/suppliers from their contractual responsibility with regard to the
quality/quantity of this delivery, nor does it prejudice client's right to claim towards seller/suppliers for compensation for any apparent and/or hidden defects not defected during our random inspection or testing.
This report is not related to KS Q ISO/IEC 17025 & KOLAS accreditation.

210X297m

213-A-126-5
2021.08.26 BZX| 100g/m
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www.katri.re.kr KATRE

Research Center

COPY

KATRI NO : BSHA22-FC000756
PAGE(S) : 2 0OF 2

IMAGE

Korea Apparel Testing & Research Institute, letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the Korea Apparel Testing &
Research Institute, name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily
indicative of the qualities of apparently identical or similar materials, products or processes. The liability of Korea Apparel Testing & Research Insmute with respect to servicas rendered, shall be limited to the
amount of consideration paid for each service and not include any consequential damages. This report or certificate does not relieve iers from their responsibility with regard to the
quality/quantity of this delivery, nor does it prejudice client's right to claim towards seller/suppliers for compensation for any apparent and/or hldden defects not defected during our random inspection or testing.
This report is not relaled to KS Q ISO/IEC 17025 & KOLAS accredilation.
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TEST REPORT

{— Busan Techno—Park
ge #1276, jisa— dong Gangseo Gu, Busan KOREA' 1Report NO BTP 2022 0704
g

Tel:: 82-51-320-3573 Page(, )( 2 )Pages

Fax ' 82-51-320-3559 |
1. Client
o-Name :* KOREACONSOLV

o Address :' 52, Yeosusandan-ro, Yeosu- SI “Jéollanam- ‘do," Repubhc of Korea®
o Date of Receipt : 2022. 08. 16

o ‘U‘se" of Report Coni‘irmation”"_swét‘r?npulre
3. Sample Description KC-Fiberglass welding pad(KC-Fiberglass welding pad)

4. Date of Test 2022. 08. 22 ~ 2022. 08. 24

5. Location of Test : M Permanent Testing Lab [0 On Site Testing

(Address : 21, Mieumsandan 5-ro 41beon—gil, Gangseo—gu, Busan, Republic of Korea)
6. Test method used KS F I1SO 5660-1:2015(Test time 10 min)

7. Testing Environment
o Temperature : (23 + 2 ) C, Humidity : ( 50 + 5 ) % R.H.

8. Test Results Refer to the appendix

* The results shown in this’ test report refer only to the sample( ) tested unless otherwrse stated
% This report |s not related to KS Q ISO/IEC 17025 and KOLAS accredltatro 37T
"% This’ report rs prohrblted to use it other than tne test report (Tel: 051 320 3573)

Busan Techno Park

|
|
|
|

L "o ' 7\ . Technical- Manager .
Affirmation : N O - N e
c# 7 Name:: 0} (Signature)®'e ¥ {i|IName :.:2J'E} @ .::(Signature)” /y

2022, 8. 29,

&
1% &
o

NIBES
7101

quan T?QhHO.LF

)
r
e
1
A

C )
1H>

=1

BTP-QP-22-02-2/2 (5) The Date of Issue(2010.12.01) / Revision(2020.03.01)
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TEST RESULT

Busan Techno—Park
% #1276, jisa-dong, Gangseo~Gu." Busan; KOREA |}

p Tel.:.82-51=320-3573

' l ‘Report.No.: BTP2022-0704
..... Page( 2 )/(

Fax: 82-51-320-3559

1. Description of Sample

Item Unit 1 2 3
Thickness mm 10.25 0.26 0.26
Mass Lo 3.28 3.54 3.38
Length mm 100 x 99.9 100 x 100 100 x 100
Components - Glass fiber, Flame retardant resin
— Samples thinner than 6 mm
— Components @ Provided by the Client
2. Test Result
Item Unit 1 2 3
Total heat release | MJ/m? 0 0 0.20
Peak heat release | kW/m? 0 0 2.19
Ignition time S 0 0 0
Flame out time S 0 0 0
Changes in sample Refer to 3. Refer to 3. Refer to 3.

state after testing
(cracks, holes,
melts, shrinks, etc.)

Photos before
the thes and
after the test

Photos before
the thes and
after the test

Photos before
the thes and
after the test

3. Photos before the thes and after“th‘e"_[est__;.-”m

Photosl
before;
the
test

\

End.

BTP-QP-22-02-2/2 (5)

The Date of Issue(2010.12.01) / Revision(2020.03.01)
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Centum City ace high tech21-610. Centum-r> 48

) ¥ .
}.; KAT R ' industry & Environment | Udong. Haeundae-qu. Busan. Korea DOCUMENT
’\g Reseamh Center ;ww ;2?;?1;222;?70(}9 F @ +82-51-920-2710 SERVICE

KATRI

COPY

TEST REPORT

APPLICANT : KOREA CONSOLVE CO.,LTD. KATRI NO : BSHA22-FC000683

BUYER : RECEIVED DATE : AUG. 09, 2022
ISSUED DATE @ AUG. 16, 2022
PAGE(S) D10F 2

APPLICANT'S PROVIDED SAMPLE DESCRIPTION
ONE(1) SAMPLE OF MATERIAL

STYLE NO. D KC-EEEEE
TEST RESULT
TEST |ITEM —
#1
Heat Resistance : Test method submitted by the applicant's request
no melted
* Note) 1. Test Condition : (1 200 £ 20) C, 1 min
2. Evaluation : Melting decision.
- Continues - #1

E

Lim, Hun Jin

Director General
Tested by Name : Kwon Jae Hyun A Technical Manager : Jeon Woo Hong

Location of Test : #101, B building, 263, Gaejwa-ro, Geumjeong-gu, Busan, Republic of Korea

Korea Apparel Testing & Research Institute, letters and reports are issusd for the exclusive use of the clients to whom they are addressed. No quatations fram reports or use of tha Komsa Apparel Testing‘&
Research Institute, name is permitted excapt as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processss tested, examined or surveyed and are not necessarily
indicative of the qualities of apparently identical o similar materials, products or processes. The liability of Korea Appere! Testing & Research Institute, with respect to services rendered, shall be fimited to the
amount of consideration paid for each sefvice and not include any consequential damages. This report or certificate does not relieve seller/suppliers from their contractual responsibility with regard m_ﬂ\s
quality/quantity of this delivery, nor does it prejudice client's right to claim towards seller/suppliers for compensation for any apparent and/or hidden defects not defected during our random inspection or testing.
This report is not related to KS Q ISO/IEC 17025 & KOLAS accreditation.



g Centum City ace high tech21-610. Centum-ro 48
KATRI

P " Industry & Environment Udong. Haeundae-gu. Busan. Korea
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* Research Center T : +82-51-920-2700-9 F : +82-51-920-2710 gg%u\y‘l%“g
www Katri.re.kr

[

COPY

KATRI NO : BSHA22-FC000683
PAGE(S) : 2 0F 2

KATY
KAT
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KAT

Korea Apparet Testing & Research Institute, letters and reports are issued for the exclusive usa of the clients to whom they are addressad. No quotatians from raports or use of the Korea Apparsl Testing &
Research Institute, name is permitted except as expressly authorized in writing. Lstters and reports apply only to the spacific materials, products or processes tested, examined or surveyed and ar not necesserily
indicative of the qualities of apparently identical or similar materials, products or processes. The liability of Korea Apparel Testing & Research Institute, with respect to services rendered, shall be limited to the
amount of consideration paid for each service and not include any consequential damages. This report or certificate does not relieve seller/suppliers from their contractual responsibility with regard to the
quality/quantity of this delivery, nor does it prejudica client's right ta claim towards seller/suppliers for compensation for any apparent and/or hidden defects not defected during our random inspection or testing.

This report is not related to KS Q ISO/IEC 17025 & KOLAS accreditation.
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o &M 5 T SE22UE
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I3 1. O] YHA= MYRT HAIS AE X AIZYOR AHE HN2N MY KBS0 oSt B2E BESHKIE Yt
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R2E% 2 (FIBERGLASS WOOL)

ACETIC ACID ETHENYL ESTER POLYMER

~ WITH ETHENOL
£ (WATER)

ACRYLAMIDE, METHACRYLIC ACID, ACRYLIC
ESTER COPOLYMER

Ol &+ 2 (METHANOL )

CAS 1B BRI (WX)

28y ¥ 0y
g2 aaE

(CALCIUM SODIUM PHOSPHATE)

65997-17-3 80 %

25213-24-5 (1 ~5) %

POLY(VINYL ALCOHOL)

7732-185 (1~5) %

H2o

ACRYLIC ESTER COPOLYMER 30445-28-4 (1 ~5) %

67561 <%

BIE 23 (METHYL ALCOHOL)

a—(3-CARBOXY-1-0X0~3-SULFOPROPYL )- @
—(DODECYLOXY)POLY (OXY~1, 2-ETHANED [ YL)
DISODIUM SALT

AEROSOL A-102 39354-45-5 <1 %

OtHIE & LEEE(SODIUM ACETATE)

M OFAIEI 0 (METHYL ACETATE)

242 LES OMEY
(ANHYDROUS SODIUM ACETATE)
ACETIC ACID METHYL ESTER

127-09-3 <0.1%

Tmas @is

ETHOXYLATED ALCOHOLS(C12-C15)

POLYETHYLENE GLYCOL |

MONO-C12- 16-ALKYL ETHER 68551-122 0.1 %

~ 4ht2r200E (ALUNINUM HYDROX10E)
1,3,5-TRIAZINE-2,4,6(1H, 3H,5H)-TRIONE

Al 2leassi-2

COMPD. WITH MELAMINE CYANURATE 37640-57-6

1,3,5-TRIAZINE-2,4,6-TRIAVINE(1:1) i ) -

VD|ETHYLPHOSPH[N|C AC|D,7ALUM|NUM SALT OP 9:35 2257789"38—8 10 %
2-PROPENOIC ACID, POLYMER WITH

ACRYLIC ACID-2-ETHYLHEXYL g
ETHENYLBENZENE AND 2-ETHYLHEXYL 25085-19-2
77ACHYLATE STYRENE POLYMER ) 2‘£HOPENQ£\TL B B
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SR HAHTZ(MSDS)

¢
o
2
S

A B AR = (MSDS)

7.2. QES HE Y
CHOH0F B 2R Y E2A0 RABAIL
EI10F & Sl R0 FRHAR. 2B HOHE YHGAIR
-SAD S2L2RH L2ASAIR
-9, Do BHEY, AT, 3Y U 1 WO HIHWORLMH L2GAR. 2o
7.3. ®¥ ¥ 2c
A
8. LEWX ¥ o E5H
8.1. FASHO & IIF
R2ULR 2 ® =l 7% THA: 5 mg/m R2IER 22X
® AGIH A& ne els
® 0SHA 7% nE ols
® uESsx L= JE X2 A8
® JIE =5 JIE ne els
eI ®=U 7E THA: 10 mg/m L20lE B 2
® ACGIH RE TWA: 1 mg/mt
® 0SHA 7E nE s
@ uEBHX L )= IR 9S8
® JiEt & JIE Xz s

*
N
Fo

9]-
S =M

ol .
>
to 0

BotAI2
E2 Z B U SEH & B85 HESA.
AES 2 B U 4 & ES7E HEGAM2.

XH(European Union Council Directive 92/58/EEC)
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to &=
g2y 23

- Bt= Sot 2Eol L= A0 2o A=He

ACETIC ACID ETHENYL ESTER POLYMER

WITH ETHENOL

THo

1,3,5-TRIAZINE-2,4,6( 1H,3H,5H)-TR
{ONE COMPD. WITH 1,3,5-TRIAZINE- = BH
2.4.6-TRIAMINE(1:1)

SR HAHTZ(MSDS)

2 “EZZ0 28 F=2

® 7

=]

ooy oY N oo oy

o000 O0O°OS
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Q

[ BN N N
oY N~ 1o
4 mo

o
[l
o

v oX
=

[ ]
"oy
W M
il

(N
oo F

i

Y me =4 me

® e
o
4

Jbadt e £ U

LD50 >2 000 mg/ke

o/ 43,

ECHA

iz 8ls
iz 8ls
s gls

LD50 >10 000 mg/kg A& S: Ra

ol

S =
2AEE:

OECD TG 423, GLP)

Rat(EGZZ: ¢,

t

LD50 >7 490 mg/kg A& E: Rabbit

iz gl
el

=

LDS0 90 000 mg/kg

(Rat))
s eSS
=2 g3

s 8ls

LD50 >2 000 mg/ke

H=-
AEE:

231 OECD TG 423, GLP)

ECHA
2 g

5 as

Rat(LD50 >80 mL/kg

ASE: Rat(FOHIEZ: A,

OIAE LC50 7.6 mg/L 1 h A&ES: Rat(£3!, OECD

TG 403)
ECHA

iz gls

LD50 2 500 mg/kg A&

NLM

LD50 5 520 mg/kg &
NLM

o

iz ets
X2 os

=]
(=

OB

T Rat

Rat



1,3,5-TRIAZINE-2,4,6
IONE COMPD. WITH 1,
2,4,6-TRIAMINE(1: 1)

Jm
0

Jus

> ©
=
e
U
or g

=}

P

w B

= &1

,3H,5H)-TR
—~TRIAZINE-

% EX:

o
b
i

c2E " 0/0, 283 s1=8€, =4 8iS, Rabbit, O0ECD
TG 404.

ECHA

c82E &4 0/4, =4 S, Rabbit, 0ECD TG 404.

ECHA

s =4 213, Human.

ECHA

s X224 28, Rabbit, AASE(0), EM(0), Z2USE
(0.2), 2H2Z(0), 48 AI’F L &Gl JF X, 0ECD TG 405,
Hold glE, Mouse, in vivo, £=31.

ECHA

* STANDARD DRAIZE TEST(efi2!); DOSE: 500 mg/24 H; REACTION:
Mild, EDIE 0188t Sd0l=2 HAE 21 AN=S UHEHE.

Corporate Solution From Thomson Micromedex

e es

S LIPS E=

ECHA

Ml 242, Guinea pig, GLP, £=321. JILITIO 203t AE
(GMPT): 2 2=Z=: 50 and 75 %, 2'=: 0/10, 0ECD TG 406.
ECHA

*Invitro - 88 S4: 24 (Chinese hamster Ovary(CHO)).
ECHA

25 AMH 0la AIH: 2d
OECD TG 473.

s In vitro - ZRR
(lymphocytes, CHAFEFSEH 218),
ECHA

MASAHN st 230t US(rat, equivalent or similar
to Guideline: OECD TG 426 and OECD TG 452, GLP).
ECHA

-__X‘i ,\.LX-( X}jl EA*(];J i%)(}”

C/A31/0ECD TG 423/GLP, =/

similar to Guideline: OECD TG 403).
ECHA

e 2001 AS(FR/A
/432 /equivalent or

63|



IEIO

ORI X (MSDS)

ol
1]
e

9 xX10
€ SRR ARE(
11.2.10. S8 Z8 M) S4(HE L&)
R2ldR 2 = I S4(gt=s &)
(Ot HE)
w BT ECHA
=ML R0IE cHEF(UAH): HEE Sol EF &5 20, L2R0s =4
Ol CH&H LOAEL2 1 075 mg Al Citrate/kg bw/day(100 mg Al/kg
bw/day)e NAE (XX S, ¢l ¥ Kokel O 2=
CHoth At L@ ZD0F 2&E), Rat, OECD TG 426 and
OECD TG 452, GLP
sEY(EIIEIE): ¢ ZosE B4 HE=(AY Hal) s2
A 2 grS0 et HEs ZHE HSE,
Rat .
x B ECHA
11.2.11. 82 RalA
11.3. JIet 22 Raid 3L
NE els
12. &40l OlXls g9
12.1. 82 Rild 2
12.1.1. Mgls4d
Feldr 2 LC50 >1 000 mg/L 96 h Danio rerio(CECD TG 203,
BtRl4=4A! test i.e. all test media were changed
every 24 hours, &4, GLP)
=M ECHA
212t2= NOEC =1 000 mg/L 3 days Daphnia magna(OECO TG
202, HEXj4=A], &= GLP)
% ZA ECHA
® == NOEC =1 000 mg/L 3 days Pseudokirchneriella
subcapitata(OECD TG 201, EHXI==4!, GLP)
® &= ECHA
® JIEt Az els
SASIER0E [ NG NOEC >50 mg/L 96 h lctalurus punctatus(& =41,
=, GLP)
* BN ECHA
® 225  NOEC »22.6 mg/L 96 h Acronuria sp.(Xls=a, &
)
% =X ECHA
® == EC10 0.153 mg/L 72 h Pseudokirchneriella
subcapitata(0ECD TG 201, BtXI=s=4l, Ehe=)
* EX ECHA
® it =z g8
|64



€ =7obA 8 7AxH =2 (MSDS)

=4 ECOSAR

1.3,5-TRIAZINE-2,4,6(1H,3H.5H)-TR @ Of= LG50 25 042.387 mg/L 96 h
5= v &

IONE COMPOD. WITH

1,3,
2,4,6-TRIAMINE(1:1)

TRIAZINE-

12.1.2. &7y & 24
=
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@ Safety Data Sheet

1. IDENTIFICATION

1.1. Product name
KC Fiberglass welding pad

1.2. Recommended use of the chemical and restrictions on use
@ Recommended use Others

@® Restrictions on use To prevent sparks in welding work

1.3. Supplier’ s details

@® Name KOREACONSOLV Co, .Ltd.
@ Address (Jusam-dong) 52 Yeosusandan-ro, Yeosu-si, Jeollanam-do, Republic
of Korea.

® Emergency phone number + 82 61 686 7009
@® FAX number + 82 61 686 7765

2. HAZARD IDENTIFICATION

2.1. GHS(Globally Harmonized System of classification and labelling of chemicals) classification of
the product/substance/mixture

Acute toxicity — Oral: Category 4

Skin corrosion/irritation: Category 2

Serious eye damage/eye irritation: Category 2

Hazardous to the aquatic environment - Long-term(chronic) hazard: Category 3

2.2. GHS label elements, including precautionary statements

2.2.1. Hazard symbols (Pictograms)

2.2.2. Signal word
Warning
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2.2.3. Hazard statements
H302 Harmful if swallowed
H315 Causes skin irritation
H319 Causes serious eye irritation
H412 Harmful to aquatic life with fong lasting effects

2.2.4. Precautionary statements
@ Prevention
P270 Do not eat. drink or smoke when using this product.
P273 Avoid release to the environment.
P280 Wear protective gloves/eye protection/face protection.
P264+P265 Wash hands thoroughly after handling. Do not touch eyes.

@ Response

P321 See First-aid measures on this MSDS.

P330 Rinse mouth

P301+P317 |F SWALLOWED: Get medical help.

P302+P352 |F ON SKIN: Wash with plenty water.

P3324P317 |f skin irritation occurs: Get medical help.

P337+P317 |1 eye irritation persists: Get medical help.

P362+P364 Take of f contaminated clothing and wash it before reuse.

P305+P351+P338 IF IN EYES : Rinse cautiously with water for several minutes. Remove contact
lenses, if present and easy to do. Continue rinsing.

@® Storage
No data available

® Disposal
P501 Dispose of contents/container to local/national/international regulations.

2.3. Other hazards which do not result in classification
No data available
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3. COMPOSITION/ INFORMATION ON INGREDIENTS

Ideqtjty of the substapce Common names and synonyms  CAS number

Congentrat ion(wt%)

~ FIBERGLASS WoOL CALCIUM SODIUM PHOSPHATE  65097-17-3 80 %
ACETIC ACID ETHENYL ESTER POLYMER ,
WITH ETHENOL POLY(VINYL ALCOHOL) 25213-24-5 (1~5)%
) ~ weR H0 773185 (1~5)%
ACRYLAMIDE, METHAGRYLIC ACID, AGRYLIC
ESTER COPOLYNER ACRYLIC ESTER COPOLYMER  30445-28-4 (1~5) %
C METHAWOL B ~ METHYL ALCOHOL oers6-1 <%
o ~(3-CARBOXY~-1-0X0-3-SULFOPROPYL )- 0 == R
~(DODECYLOXY)POLY (OXY-1, 2-ETHANEDIYL) AEROSOL A-102 39354-45-5 <%
DISODIUM SALT ) ,
 SODIUM ACETATE  ANHYDROUS SODIUM ACETATE 127-09-3 <01 %
o METHYL ACETATE ACETIC ACID METHYL ESTER  79-20-8  <0.1%
ETHOXYLATED ALCOHOLS(C12—CJ5) MO:S%?EI&EK%YE%EH 68551-12-2 <0.1 %_¥
© ALUMINUM HYOROXIDE - AL(OH)3  21645-51-2 -
1.3.5-TRIAZINE-2,4.6(1H,34,54)-TRIONE
COMPD. WITH MELAMINE CYANURATE 37640-57-6
1,3,5-TRIAZINE-2,4,6-TRIAMINE(1:1)
'DIETHYLPHOSPHINIC ACID, ALUMINUM SALT 0P 935  225789-38-8 0
ACRYLIC AGID-2-ETHYLHEXYL 2-PROPEIOIETALTD, POLYMER
0al A TE-STYEEN o) ik WITH ETHENYLBENZENE AND  25085-19-2
2-ETHYLHEXYL 2-PROPENOATE
~ WATRR Ho 7732-18-5
ewes -
4. FIRST-AID MEASURES
4.1. Eye contact
* Get medical help if you feel unwell.
= |f eye irritation persists: Get medical help.
* Do not touch or rub it even if uncomfortable or pain.
* IF IN EYES: Rinse cautiously with water for several minutes. Remove contact lenses, if

present and easy to do. Continue rinsing.

4.2. Skin contact
* Get medical help if you feel unwell.
» |f skin irritation or rash occurs: Get medical help.
* Take off contaminated clothing and wash it before reuse.
* [F ON SKIN: Wash with plenty water.
« Do not touch or rub it even if uncomfortablie or pain.
* Do not expose the wound area to irritating substances.
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4.3. Inhalation
« Get medical help if you feel unwell.
* |f experiencing respiratory symptoms: Get emergency medical help immediately
« IF INHALED: Remove person to fresh air and keep comfortable for breathing.

4.4, Ingestion
* |F SWALLOWED: Get medical help.
« |F SWALLOWED: Rinse mouth.

4.5. Indication of immediate medical attention and special treatment needed
* See First-aid measures on this MSDS.
 Take off contaminated clothing and wash it before reuse.
* Notify to medical team or managers, and do appropriate measures.
* May be delayed symptoms for contact.

5. FIRE-FIGHTING MEASURES

5.1. Suitable extinguishing media
@ Small/normal fire Ory sand, dry chemical, alcohol-resistant foam, fire
fighting foam, carbon dioxide
® lLarge fire Water spray/fog, fire fighting foam

@ CExtinguishment by smother ing Dry sand or soil

5.2. Unsuitable extinguishing media
No data available

5.3. Specific hazards arising from the chemical
= Irritation gases may be occurred in fire-emergency.

5.4. Special protective equipment for fire-fighters
* Chemical resisted equipment for fire-fighter

* Chemical resisted respiratory protection certified by public institutions.
> Gas mask.

5.5. Special protective actions for fire—fighters
* Rescuers need to note the personal protective equipment.
* Leave the area and Fight fire remotely.
* Avoid release to the environment.
» |f not danger, remove containers.
* Extinguish fire in maximum range or use automatic fire apparatus.
» Cool containers exposed to fire with water.
» Leave from tanks if high-sounds or discolorations are found in power-operated relief valve.
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6. ACCIDENTAL RELEASE MEASURES

6.1. Personal precautions, protective equipment and emergency procedures
* Cleaning up immediately, and follow the precaution.
= |f no personal protective equipment. do not touch exposure material and container.
- Avoid breathing dust/fume/gas/mist/vapors/spray.
* Ground/Bond container and receiving equipment
*Notice the avoid conditions and materials.
* Isolate from exposed area.
*Ventilated exposed area.
» Do not touch and walk on exposure material.
* If not danger, stop to leak.
» Do NOT clean and dispose without supervision of a professional.

6.2. Environmental precautions
= Do not fet products flow in waterway, drain basement, and sealed room.
* Avoid release to the environment.
= If it is released into the environment, collect it as much as possible.

6.3. Mothods and materials for containment and cleaning up
- After absorbed exposed materials, clean up with cleaner and water.

« Absorbed exposed materials with inactivity material(dry sand and soil) and place in a
container for proper disposal.

» Avoid release waste generated after containment or cleaning up to the environment.

7. HANDLING AND STORAGE

7.1. Precautions for safe handling
* Notice precautions of MSDS/Label after empty container.
= Avoid breathing dust/fume/gas/mist/vapors/spray.
» Do not handle until all safety precautions have been read and understood.
* Notice the engineering management and personal protection.
* Notice the avoid conditions and materials.
» Use only outdoors or in a well-ventilated area.
* Open the cover carefully before use.
* Do not contact with skin for a fong time.
* Wash hands thoroughly after handling. Do not touch eyes.
* Do not eat, drink or smoke when using this product.
* Avoid high-temperature.
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7.2. Conditions for safe storage, including any incompatibilities

* Notice the avoid conditions and materials.

* Store in a well-ventilated place. Keep container tightly closed.

* Keep away from food, water, beverage.

* Keep away from heat, hot surfaces, sparks, open flames and other ignition sources. No smoking.

7.3. Storage temperature
* Room~temperature.

8. EXPOSURE CONTROLS/PERSONAL PROTECTION

8.1. Control parameters
'FIBERGLASS WoOL @ The regulation of Korea
@ ACGHH
@ 0SHA
® Biological limits
@® Other regulations

ALUMINUM HYDROX0E @ The regulation of Korea

® ACGIH
® 0SHA
@® Biological limits
@ Other regulations

8.2. Appropriate engineering controls

TWA: 5 mg/m’ fiberglé'és dust
No data available

No data available

No data available

No data available

TWA: 10 mg/m aluminum dustW¥
TWA: 1 mg/m’

No data available

No data available

Mo data available

* Maintain air concentration below exposure standard when occur fume or mist in handle.

* Washing/shower system.

*Maintain air concentration below exposure standard using the engineering management such as

enclosed system and local exhaust ventilation.

8.3. Individual protection measures, such as personal protective equipment(PPE)

@ Respiratory protection General respiratory protection
@ Eye/face protection Chemical resisted eye protection
@ Hand protection Chemical resisted hand protection
@ Skin protection No data available

® Thermal hazards No data available

8.4 Precautionary pictograms(European Union Council Directive 92/58/EEC)
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9. PHYSICAL AND CHEMICAL PROPERTIES

# Physical and chemical properties of 'FIBERGLASS WOOL'
9.1. Appearance

® Physical state at 20 C Solid

@ Colour No data available

@ Particle characteristics No data available
9.2. Odour Odor less
9.3. Odour threshold No data available
9.4. pH No data available
9.5. Melting point/freezing point 501 C

# Reference:  ECHA

9.6. Initial boiling point and boiling range No data available

9.7. Flash point No data available
9.8. Evaporation rate No data available
9.9. Flammability(solid, gas) No data available

9.10. Upper flammability or explosive limits No data available

9.11. Lower flammability or explosive limits  No data available

9.12. Vapour pressure No data available

9.13. Solubility 60.1 ug/L(21.1 T, pH: (4.6 ~ 5.8))
# Reference: ECHA

9.14. Relative vapour density 3.46 g/em at 20 T
# Reference:  ECHA

9.15. Relative density(Water at 25 T = 1) 2.54

9.16. Partition coefficient n—octanol/water No data available

9.17. Auto-ignition temperature No data available

9.18. Decomposition temperature No data available

9.19. Viscosity No data available

9.20. Molecular weight No data available

9.21. Other safety characteristics No data available

10. STABILITY AND REACTIVITY

10.1. Reactivity/Chemical stability/Possibility of hazardous reactions
» Stable in normal temperature and pressure.
» Can NOT ignited easily.
* Irritation gases may be occurred in fire-emergency.

10.2. Conditions to avoid

= Avoid high-temperature.
* Keep away from heat, hot surfaces, sparks, open flames and other ignition sources. No smoking.
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10.3. Incompatible materials
« Combustible materials
* Reducing materials.

10.4. Hazardous decomposition products

* Irritation gases may be occurred in fire-emergency.

11. TOXICOLOGICAL |NFORMATION

11.1. Information on the likely routes of exposure
No data available

11.2. Health hazards information

11.2.1. Acute foxicity
FIBERGLASS WOOL ® Oral

# Reference:
Dermal
Inhalation
Others
Oral
Dermal

ACETIC ACID ETHENYL ESTER POLYMER
WITH ETHENOL

Inhalation
Others
Oral
Dermal

WATER

Inhatation
Others
Oral

ALUMINUM HYDROX1DE
# Reference

Dermal
nhalation

# Reference:
S | ® others
1,3,5-TRIAZINE-2,4,6(1H,3H,5H)-TR @ Oral
IONE COMPD. WITH 1,3,5-TRIAZINE- = Reference:
2,4,6-TRIAMINE(1:1) ® Dermal
# Reference:
® Inhalation
® Others

LD50 >2 000 mg/kg Rat(route: gastric tube,
female/male, OECD TG 423, GLP)

ECHA

No data available

No data available

No data available

LD50 >10 000 mg/kg Rat
LD50 >7 490 mg/kg Rabbit
No data available

No data availabte

LD50 90 000 mg/kg Rat(LDSO >30 mL/kg(Rat))
No data available

No data available

No data available

LD50 >2 000 mg/kg Rat(route: gastric tube,

female, OECD TG 423, GLP)
ECHA
No data available

mist LC50 7.6 mg/L 1 h Rat(male, OECO TG
403)

ECH
No data available
LD50 2 500 mg/kg Rat
NLM

LD50 5 520 mg/kg Rat
NLM

No data available

No data available
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11.2.2. Skin corrosion/irritation
F IBERGLASS WoOL

# Reference
ALUMINUM HYDROX I DE

# Reference

11.2.3. Serious eye damage/irritation
F IBERGLASS WOOL

ALUMINUM HYDROXIDE

¥ Reference:
1.3,5-TRIAZINE-2,4,6(1H,3H,5H)-TR
IONE COMPD. WITH 1,3,5-TRIAZINE-
2,4.6-TRIAMINE(1:1)

# Reference:

11.2.4. Respiratory sensitization

11.2.5. Skin sensitization
FIBERGLASS WOOL

# Reference:
ALUMINUM HYDROXIDE
% Reference
11.2.6. Germ cell mutagenicity
F [BERGLASS WOOL
# Reference

ALUMINUM HYDROX {DE

¥ Reference

11.2.7. Garcinogenicity

11.2.8. Reproductive toxicity
ALUMINUM HYDROXIDE

- Edema score: 0/0,
0ECD TG 404.

ECHA

* Edema score: 0/4, non irritation, Rabbit, OECD TG 404.
ECHA

recovered, non irritation, Rabbit.

*Non irritation, Human.

£CHA

«Non irritation, Rabbit, corneal opacity(0), iris(0),
conjunctival hyperemia(0.2),  conjunctival  edema(0),
completely reversible in 48 h, O0ECDO TG 405, non

sensitization, Mouse, in vivo, male.
ECHA

* STANDARD DRAIZE TEST(cHS!); DOSE: 500 mg/24 H: REACTION:
Mild.

Corporate Solution From Thomson Micromedex

No data available

* Non sensitization.

ECHA

*Non sensitization, Guinea pig, GLP, male, GMPT: Volume
level: 50 and 75 %, reaction: 0/10, OECD TG 406.
£CHA

~In vitro - 'Qenotokfbityz Positive(Chinesé hamster
Ovary(CHO)).

ECHA

*In vitro - Mammalian chromosome aberration test:
Positive(lymphocytes, without Presence of Metabolic

Activation System), OECD TG 473.
£CHA

No data available

- Reported to Reproductive toxicity(rat, equivalent or
similar to Guideline: OECO TG 426 and OECD TG 452, GLP).

ECHA
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11.2.9. Specific target organ toxicity(Single exposure)

ALUMINUM HYDROX DE *Reported to Specific target organ toxicity(Single
exposure) (oral/rat/female/OECD TG 423/GLP, inhalation/rat/
male/equivalent or similar to Guideline: OECD TG 403).
# feierence:  ECHA

11.2.10. Specific target organ toxicity(Repeated exposure)

FIBERGLASS WOOL - Reported to Specific target organ toxicity(Repeated
exposure) (inhalation(subchronic)/rat).
ECHA

ALUMINUM HYDROX | DE *Reported to Specific target organ toxicity(Repeated

exposure)(oral(chronic): LOAEL = 1 075 mg Al Citrate/kg
bw/day (100 mg Al/kg bw/day), Rat, OECD TG 426 and QOECD TG
452, GLP).
*Reported to Specific target organ toxicity(Repeated
exposure) (inhalation(short-term repeated), Rat).

# Reference ECHA

11.2.11. Aspiration hazard No data available

11.3. Other information
No data available

12. ECOLOGICAL INFORMATION

12.1. Environmental hazard information

12;1.1. Toxicity - ) ) )

F 1BERGLASS WOOL ® Fish LC50 >1 000 mg/L 96 h Danio rerio(0ECD TG
203, half-flow water test i.e. all test
media were changed every 24 hours, fresh
water, GLP)

# Relwsrence:

@ Crustacean

# Reference:

® Algae

% Reference:

® Others

ECHA

NOEC =1 000 mg/L 3 days DOaphnia
magna(0ECD TG 202, half-flow water, fresh
water, GLP)

ECHA

NOEC =1 000 mg/L 3 days
Pseudokirchneriella subcapitata(0ECD TG
201, half-flow water, GLP)

ECHA

No data available
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ALUMINUM HYDROX IDE

1,3,5-TRIAZINE-2,4,6( 1H,3H,5H)-TR
IONE COMPD. WITH 1,3,5-TRIAZINE-
2,4,6-TRIAMINE(1:1)

12.1.2. Persistence and degradability
WATER

1,3,5-TRIAZINE-2,4,6( 1H,3H,5H)-TR
IONE COMPD. WITH 1,3.5-TRIAZINE-
2,4 . 6-TRIAMINE(1:1)

12.1.3. Bioaccumulative potential
1,3,5-TRIAZINE-2,4,6(1H,3H,5H)-TR

IONE COMPD. WITH 1,3.5-TRIAZINE-
2,4,6-TRIAMINE(1:1)

12.1.4. Mobility in soil
12.1.5. Hazardous to the ozone layer

12.2. Other adverse effects
No data available

Fish

# Reference:

Crustacean

# Reference:

Algae

# Reference:
Others
Fish

¥ Reterence:
Crustean

# Reference:
Algae

# Reference:

Others

Persistence
Persistence

NOEC >50 mg/L 96 h Ictalurus punctatus
(flow water, fresh water, GLP)
ECHA
NOEC >22.6 mg/L 96 h Acronuria sp.(stop
water. fresh water)
ECHA
EC10 0.153 mg/L 72 h Pseudokirchneriella
subcapitata(OECD TG 201, half-flow water,
fresh water)
ECHA
No data available
LC50 25 042.387 mg/L 96 h
ECOSAR
LC50 40.299 mg/L 48 h
ECOSAR
EC50 11.563 mg/L 96 h
£C0SAR

No data available

-1.38 log Kow
-1.37 log Kow

< Reference:  NLM/HSDB

Bioconcentration 3

% Reference:  NLM/HSDB

No data available

No data available
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13. DISPOSAL CONSIDERAT IONS

13.1. Disposal methods

* Dispose of contents/container to local/national/international regutations.
* Incinerate/stabilize waste.

13.2. Cautions for disposal
* Consider the notice in regulations.
* Do NOT clean and dispose without supervision of a professional.

* Do not let products flow in waterway, drain basement, and sealed room.
» Avoid release to the environment

< Avoid release waste generated after containment or cleaning up to the environment.

14. TRANSPORT {NFORMATION

14.1. |IMDG Code(International Maritime Dangerous Goods Code)
No data available

14.2. Other transport regulations

14.2.1. IATA DGR No data available
14.2.2. RID No data available
14.2.3. ADR No data available
14.2.4. AND

No data available

14.3. Special precautions for user
No data available

14.4. Transport in bulk according to IMO instruments
No data availabie
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15. REGULATORY INFORMATION

15.1. Regulations of Republic of Korea.

15.1.1. Korea Industrial Safety and Health Act

FIBERGLASS WOOL » Working environment measurement
» Material for special health care
» Exposure standard material

ALUMINUM HYDROXIDE » Working environment measurement
* Material for administration
* Material for special health care
* Exposure standard material

15.1.2. Korea Chemicals Control Act No data available
15.1.3. Korea Hazardous Materials Safety Control Act No data available

15.1.4. Korea Wastes Control Act
* Designated waste

15.2. Safety, health and environmental regulations specific for the product in question
No data available

16. OTHER INFORMATION

16.1. Information of this SDS
® Initial draft date 11 August. 2022

@ Revision date -
@ Revision No. 00

® Document No. 0220810-0200@E % The ‘Document No. is irrefevant to the SDS number provided by KOSHA.

16.2. Reference
* GHS 9th revised edition
* |2CA Korea MSOS Testing Laboratory's Test Certificate
- Korea Occupational Safety and Health Agency(KOSHA)
* Korea Information System for Chemical safety management(K|SCHEM)
* National Chemicals Information System(NCIS)
* Korea National institute of Food and Drug Safety Evaluation Tox-Info(NIFOS Tox-info)
* UN TDG, IMDG Code(38th Edition)
= OECD SIDS, IUCLID, US NLM, IARC, AGCGIH, 1CSC, £COSAR, QSAR, HSDB, RTECS, ACGIH, ECOTOX, ECHA,
NTP, OSHA, etc.

16.3. Other precautions for this SDS

® This SDS is composed in line with The Korea Occupational Safety and Health Act Article 110
to protect the health of the employees. and for documentation.
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0220810-02008E
® This SDS is composed with reference to documents provided by KOSHA and GHS(Global |y
Harmonized System of classification and labelling of chemicals. Rev. 9) criteria.

® This SDS does NOT guarantee the quality or performance of the product. This SDS CANNOT
be used for litigation and other legal use.

® f there is ° ' (Orange color square) front of a subsection, that subsections are the
essential information for the Labeling.

% Copyright © by International institute of Conformity Assessment Korea MSDS Testing
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